



Test Order/Report No.: BVIPL: SPL: 25941C/1555/1/2019/1  
Test Order Date: 17.04.2019

Date: 17.04.2019  
Page 1 of 1

**NEW BUILDING SOLUTIONS,  
DALMIA CEMENT (Bharat) LIMITED**

11th and 12th Floor, Hansalaya, Building, 15 Barakhamba Road, New Delhi - 110 001.

**TEST REPORT ON PULL OFF ADHESION**

Source of Sample : Test conducted on site.  
Product Name# : Dalmla Magic Premium Skim Coat.  
Number of samples Tested : 01 (One only)  
Customer's Reference : Email dt.15.04.2019  
Condition of Sample : Satisfactory  
Project# : Tridhaatu Prarambh Project Chembur  
Client# : Tridhaatu Realty & Infra Ltd.  
Contractor# : Saday Construction  
Laboratory Reference No. : 2019/APR/299675  
Date of Test : 16.04.2019  
Test Method : ASTM-D-4541

Sl. No.	Test Conducted & Description #	Results (MPa)
A	DALMIA MAGIC PREMIUM SKIM COAT APPLY ON RCC SURFACE - 3 mm thick	
1	Point-1	1.49
2	Point-2	1.18
3	Point-3	1.18

# As furnished by the customer.

The tests are not covered under the NABL scope of accreditation.

Test Witnessed by:

1. Mr. Aman Jha, Saday Construction.
2. Mr Farid Hussain, Saday Construction.
3. Mr Pankaj Velapure, Dalmia Cement (Bharat) Limited.

- Note:
1. The results relate only to the items tested.
  2. Report shall not be reproduced except in full, without the written approval of the lab.
  3. Any correction invalidates this report.

For **Bureau Veritas (India) Pvt. Ltd.**  
**Construction Services Laboratory**

**Shabnam Kazi**  
  
**Operations Manager-Lab**  
**Authorised Signatory**

2018/SPL/W79/1

**Bureau Veritas (India) Pvt. Ltd. - Construction Services Laboratory**

Plot No. B3/B4, TTC Inds. Area, Off Thane Belapur Road, M.I.D.C., Digha, Navi Mumbai - 400 708. INDIA

Tel.: +91 22 50954870 • sales.mum@in.bureauveritas.com/adminlab.mum@in.bureauveritas.com • www.bureauveritas.co.in

CIN: U74210MH2001PTC134262